
 

Page 1 

LINCOLN-SMD 1 WASTEWATER AUTHORITY 
MEETING AGENDA 

 
Regular Meeting of the Board of Directors 

 
Lincoln City Hall, Third Floor Council Chambers 

600 Sixth Street, Lincoln, CA 95648  
 

July 14, 2023, at 10:00 a.m. 
 

The public may also observe and participate in the meeting via  Zoom at the following 
videoconferencing link: 

https://us06web.zoom.us/webinar/register/WN_L2bYfOdARYiQxL2vDwckAQ 
 

 
Board of Directors 

 
CITY OF LINCOLN 
Dan Karleskint, Chair 
Holly Andreatta 

 

COUNTY OF PLACER 
Jim Holmes, Vice Chair 
Shanti Landon 
 

General Manager and Secretary 
George Barber 
Legal Counsel 
Wes Miliband 

 
PRELIMINARY MATTERS 

 
A. CALL TO ORDER  

B. PLEDGE OF ALLEGIANCE 
[...]
• To obtain the equalization volume needed to optimize the downstream facility sizing, a 
Maturation Pond Effluent Pump Station will be needed. Stantec has recommended that the 
pump station provide the ability to pump the maturation ponds down to a depth of about 
5 feet (ft) (or a water surface elevation of 101.3 ft), resulting in an available equalization 
storage volume of 129 million gallons (Mgal) (out of 177 Mgal total).  

• The equalization volumes required at different WWTRF Average Dry Weather Flow (ADWF) 
design conditions and filtration system capacities are shown in Table 1. Regardless of what 
filtration capacity is provided, Stantec has recommended that the new Maturation Pond 
Effluent Pump Station be designed for 19.3 million gallons per day (mgd), which is the 
filtration capacity needed for a future ADWF design flow of 8.0 mgd. 

Table 1. Equalization Basin Volume Requirements at 
Anticipated WWTRF Design Flow Rates and for Potential Filter Sizing(a) 

ADWF Design 
Condition, mgd 

6 Filter Cells(b) 
13.8 mgd 

7 Filter Cells(b) 
16.6 mgd 

8 Filter Cells(b) 
19.3 mgd 

6.0 129 67 40 

7.0 184 116 55 

8.0  292 167 103 

(a) Requirements are based on a 30-day storm period with a total rainfall of 11.64 inches, which is estimated to be 
around a 6-year return frequency. Due to uncertainty and potential for higher rainfall events, the analysis includes a 
1.25 safety factor above minimum calculated volumes. 

(b) Assumes one filter is out of service. 

• To provide additional reliability and operational flexibility, including the ability to handle 
more severe storm events, Stantec recommends increasing the filter capacity to at least 
16.6 mgd by adding one additional filter cell. Furthermore, since a minimum filter capacity 
of 19.3 mgd would be required for the subsequent expansion to the design ADWF capacity 
of 8 mgd, increasing the filter capacity to 19.3 mgd by adding two additional filter cells may 
be prudent. 

• At capacity of 8 mgd each, two DAF clarifiers will be adequate to handle a flow of 16 mgd, 
which is slightly lower than the capacity of seven filter cells. Unless partial DAF overload or 
bypass is considered, a third DAF clarifier is needed to match the capacity of eight filter cells. 

• Current UV capacity of 17.5 mgd is adequate for the full capacity of seven filter cells 
(16.6 mgd). Adding lamps to the existing empty channel would increase capacity to 21 mgd 
(assuming the system is not re-rated., See discussion under the UV Expansion Report 
below). This would be adequate for the capacity of eight filter cells (19.32 mgd). 

  



TM – Lincoln - SMD 1 Wastewater Agency 
July 10, 2023 
Page 4 

 

 
 N-C-1072-40-22-01 WP-TM REVIEW 

 

Key finding to the side stream maturation ponds alterative and related facilities are as follows: 

• The side stream maturation ponds provide one main function: flow equalization to allow 
downstream facilities to be designed for the average maturation pond effluent flow during 
peak flow conditions. Other benefits provided by the mainstream maturation pond 
approach would not be realized with this approach. 

• When the maturation pond return flow capacity is not limited below the amount required to 
sustain the tertiary treatment flow at its capacity, equalization storage requirements were 
the same as required for the mainstream alternative. Stantec has estimated that a 
maturation pond effluent pumping capacity of 10 mgd would be adequate to optimize the 
equalization storage requirements at the 8.0 mgd ADWF design condition. 

• Because most of the flow to the filter units would bypass the ponds, a new Maturation Pond 
Effluent Pump Station would not be needed to obtain the equalization volume needed to 
optimize the downstream facility sizing. The recommended 10 mgd of pumping capacity 
could be realized with relatively minor modifications to the existing facilities. This would 
result in an estimated $3.4 million in savings. 

• Similarly, because only up to 10 mgd would potentially need to be treated in the DAF clarifiers, 
a third DAF would not be needed. This would result in an estimated $8.1 million in savings. 

• Stantec suggests that one key benefit of the mainstream maturation pond approach, 
providing additional barrier for removal of suspended solids in the event of a secondary 
treatment process overload or upset, will need to be considered. An assessment of this 
benefit is provided in the Secondary Capacity Report. 

Key findings related to the tertiary storage basins are as follows: 

• If the current practice of discharging effluent that has been cooled in the maturation ponds 
is continued, essentially no tertiary storage would be needed for temperature compliance 
based on the three years of data analyzed for this study. However, a modest amount of 
storage would be required for irrigation reuse operations. 

• Without temperature attenuation in the maturation ponds, the maximum storage 
requirement for temperature compliance determined in this analysis is 92 Mgal, based on 
an agricultural irrigation area of 942 ac. The storage requirement would increase to only 
97 Mgal if the agricultural irrigation area is reduced to 762 ac due to loss of the existing 
center pivot irrigation system. 

• Since the existing tertiary storage basin volume is 190 Mgal, it is apparent that no additional 
tertiary storage is required. Moreover, use of the maturation pond for temperature 
attention is not needed. 

• Because tertiary storage basins have surplus capacity, the existing Effluent Pump Station 
capacity of 20.4 mgd is also adequate. 

In addition to the above findings, this Report provides an assessment of the potential WWTRF capacity 
needs given the current ADWF of 4.4 mgd. The report suggests that the next expansion of the maturation 
ponds and downstream facilities could be designed for the capacity required in mid-2032.  

  



TM – Lincoln - SMD 1 Wastewater Agency 
July 10, 2023 
Page 5 

 

 
 N-C-1072-40-22-01 WP-TM REVIEW 

 

UV Expansion Report Summary 

The purpose of this report is to document an assessment of different UV system expansion options, and 
to recommend a preferred expansion approach. Key findings presented in this report are as follows: 

• The existing UV disinfection system is comprised of six channels with five that are fully 
equipped with five banks each (four duty banks plus one standby. The system currently has 
a design capacity of 17.5 mgd based on delivering a minimum UV dose of 100 million per 
square centimeters (mJ/cm2) at a design minimum UV transmittance (UVT) of 70 percent. 

• The analysis considers three approaches for upgrading the UV system by replacing the 
existing equipment in kind under the Phase 1 project, as follows: 

— adding equipment only in the sixth channel,  

— adding equipment to the sixth channel and replacing the equipment in channels four 
and five, and 

— adding equipment to the sixth channel and replacing the equipment in all five of the 
existing channels (one through five). 

• All approaches assume replacement of the existing PLCs to address current system 
control limitations. 

• The new equipment would be the same model as the existing equipment except it would 
have narrower center-line spacing. The new equipment should also qualify for validation 
with using a higher end of lamp life and fouling factors. These changes would provide for a 
higher flow capacity for the same number of lamps. 

• Additional system capacity would also be realized if the facility switched to a redundant 
channel operation (versus redundant bank operation). 

• The report suggests that the UV system could provide capacity up to 32.8 mgd if all the 
equipment were replaced and the sixth channel were equipped, the system was operated 
with a redundant channel operation, and the system was validated for the new equipment 
and redundant operation strategy.  

• Until all the equipment is replaced, it would not be possible to realize the benefits of a 
higher flow capacity for the same number of lamps. 

• The addition of equipment to the sixth channel alone will increase capacity to 21 mgd, 
without having to change the operational redundancy configuration (redundant channel or 
redundant bank per channel) or having to get approval for use of the higher end of lamp life 
and fouling factors. 

Secondary Capacity Report Summary 

The purpose of this report is to document an assessment of the capacity of the existing WWTP secondary 
treatment system based on recent flow and load information. Key findings presented in this report are 
as follows: 

• Recent influent BOD concentration data is questionable, and a sludge yield analysis indicates 
that an average BOD concentration of 330 mg/L is a reasonable estimate of actual 
conditions. This BOD concentration, which is very close to the average BOD value from 
2016 to 2018, has been used for secondary process capacity analysis. 

  



TM – Lincoln - SMD 1 Wastewater Agency 
July 10, 2023 
Page 6 

 

 
 N-C-1072-40-22-01 WP-TM REVIEW 

 

• If flows to the secondary treatment system are limited to 3.94 x ADWF by diverting excess 
flows to the emergency storage basin, the capacity of the existing secondary treatment 
system with three oxidation ditches and three clarifiers is 6.0 mgd ADWF based on the 
mainstream maturation pond configuration. If an oxidation ditch is added, the capacity 
would increase to 7.15 mgd. If an oxidation ditch and a clarifier are both added, the capacity 
would increase to 8.0 mgd. 

• The analysis assumes that the secondary clarifiers would need to have a more robust design 
under the side stream maturation pond configuration. This more conservative approach 
would result in a capacity rating of 0.4 to 0.5 mgd lower than the mainstream maturation 
pond approach.  

• The report also suggests that reductions in effluent ammonia and nitrate plus nitrite 
concentrations accomplished in the maturation ponds would be eliminated, making 
compliance with permit requirements for these constituents much more difficult and 
problematic, unless other secondary process improvements were implemented (like larger 
anoxic basins and more aeration capacity). However, the modeling efforts documented in 
the report show that the ammonia and nitrate limits are readily achieved with the 
existing facilities. 

• The analysis presented in the Pond Operation Report demonstrates that at a relatively fast 
growth rate of 3 percent annually, the WWTRF will reach an ADWF capacity of 6.0 mgd 
around mid-2033. At a 2 percent growth rate, the ADWF to the facility will be approximately 
6.0 mgd by mid-2038. Therefore, near term expansion of the secondary process is not 
needed (under the mainstream maturation pond approach). 

Critical Projects Report Summary 

This Report highlights key projects that are needed to allow for continued, reliable treatment of the 
WWTRF. Notably, this report highlights important condition or maintenance related projects as follows: 

• Lining Influent Receiving Channel 

• Influent Pump 2C pump adapter replacement 

• UCI Gate No. 1 and actuator replacement 

• Add a new generator for the headworks 

• Add grit removal 

• Replace of diffusers in Oxidation Ditch No. 3 

• Expand maturation pond inlet pumping capacity and add mechanical gates to the 
inlet structure 

• Add gates to the maturation pond outlet structure to allow flow to come from the bottom 
of the ponds 

• Add cross-over piping between the low- and high-pressure final effluent pump stations 

• Replace diffusers in the solids holding tank 

• Install filtration and chlorination facility for reclaimed water flows directed to the 
City of Lincoln 

• Replace programmable logic controllers (PLCs) plantwide 

• Replace the air conditioning unit in several MCCs and the Administration building 



TM – Lincoln - SMD 1 Wastewater Agency 
July 10, 2023 
Page 7 

 

 
 N-C-1072-40-22-01 WP-TM REVIEW 

 

The report also addresses the DAF, filtration and UV capacity expansion projects that are included in the 
other reports. 

Phased OPCC Summary 

The Phased OPCC identifies costs for the projects in three phases: 6.0 mgd ADWF, 7.1 mgd ADWF, and 
8.0 mgd ADWF. This document essentially summarizes Stantec’s recommendations from all of the reports 
that were generated. The recommendations for Phase 1 are as follows: 

• Generally, all the condition and maintenance related improvements identified in the Critical 
Projects Report are identified. However, it is not clear whether the OPCC includes the 
headworks generator, replacement of the diffusers in Oxidation Ditch No. 3, PLC 
replacements, and air conditioning replacements. 

• Installation of a third DAF and reconnecting DAF No. 2 so it can be used for maturation pond 
effluent. This project would also include additional controls to prevent cross-connection 
when using a DAF for treatment of tertiary flows prior to irrigation. This would provide up to 
24 mgd of DAF treatment capacity. 

• Installation of two new tertiary filters. This would provide up to 19.3 mgd of tertiary 
filtration capacity. 

• Installation of new UV equipment in Channel No. 6 and replacement of equipment in 
Channels No. 4 and No. 5. 

• New chemical facilities (it is not clear what this project entails as it is not addressed in any of 
the reports that were reviewed) 

The Phase 2 project would involve: 

• Construction of a fourth oxidation ditch 

• Construction of the Maturation Pond Outlet Pump Station, which would allow for operation 
of the maturation ponds as an equalization facility 

• Installation of new UV equipment in Channels No. 1, No. 2 and No. 3. 

The Phase 3 project would involve construction of a fourth secondary clarifier and associated return 
activated sludge pumping facilities. 

ASSESSMENT OF REPORT FINDINGS AND RECOMMENDATIONS 

The discussion below presents West Yost’s assessment of the findings and recommendations included in 
the five documents that were reviewed. 

Pond Operation Report Assessment 

In general, the analysis in the report appears to accurately reflect the storage needs. However, the report 
presents a side stream maturation pond approach that could result in $10.5 million in savings, but then 
dismisses this approach as unfavorable due to added operational complexity and elimination of the 
ancillary benefits provided by the maturation ponds. However, it is West Yost’s assessment that many of 
the negative attributes of the side stream maturation pond approach are overstated. Table 2 provides 
West Yost’s opinion of some of these identified concerns. In addition, one key benefit of the side stream 
maturation pond approach that is not addressed is the ability to NOT use the DAF clarifiers during the 



TM – Lincoln - SMD 1 Wastewater Agency 
July 10, 2023 
Page 8 

 

 
 N-C-1072-40-22-01 WP-TM REVIEW 

 

summer months and reduced operations during the winter months. The operational cost savings of this 
strategy should not be overlooked. 

Table 2. Assessment of Identified Concerns with Side Stream Maturation Pond Approach 

Concern Identified West Yost Assessment 

Substantial priority pollutant 
dilution not provided. 

Based on West Yost experience working with treatment plants that have a 
similar size and service area as LiSWA, compliance with priority pollutants is 
not a major issue of concern for facilities that provide advanced secondary 
and tertiary treatment like the WWTRF. 

Considering the above, there are legitimate questions regarding the 
cost/benefit ratio of applying a maturation pond approach to achieve priority 
pollutant concentration reduction. 

Substantial temperature 
attention not provided 

Without temperature attenuation in the maturation ponds, the maximum 
tertiary storage requirement for temperature compliance determined in the 
analysis is 97 Mgal and the existing tertiary storage basin volume is 190 Mgal. 
Therefore, this benefit is not needed. 

Disinfection improvements 
not provided 

The benefits of this are not quantifiable. The report suggests that a lower UV 
dose is possible. While that may be technically true, the UV system will 
always be operated at a 100 mJ/cm2 dose. Therefore, even if there were 
substantial disinfection, there would be no reduction in treatment costs. 
Potential benefits are limited to reduced risk of coliform violations.  

Cannot rely on maturation 
ponds to provide flexibility for 
secondary process design 

If the project included the ability to divert all secondary flows to the 
maturation ponds, it would be possible to rely on the ponds to provide 
flexibility during solids overflow event. Moreover, this practice could be 
automated using sludge depth meters in the secondary clarifiers. Therefore, 
West Yost disagrees that the secondary treatment system rated capacity 
would be reduced with the side stream maturation ponds. 

DAF system cannot be turned 
on and off, it would be 
necessary to maintain a 
continuous minimum base flow 
through the DAF system 

Based on graphs and information provided, it appears that operation could be 
established as seasonal, with flows to the DAF metered out to maintain a 
relatively constant flow to the system. The DAF would be taken out of service in 
low flow months. While this does increase operational complexity, the strategy 
is not overly complex, and the operations savings would be significant. 

Require coordinated control of 
four flow rates, involving three 
pump systems. 

While this approach does introduce complexity, this operation could likely 
be automated. 

 

Based on the information above, the side stream maturation pond should not be dismissed. Moreover, 
because this approach could be implemented with relatively minor system improvements and could result 
in significantly operational savings, it is recommended that the project include providing the flexibility to 
bypass the maturation ponds and operate the system with side stream maturation ponds – while still 
providing the ability to discharge all of the secondary effluent to the maturation ponds. 

  



TM – Lincoln - SMD 1 Wastewater Agency 
July 10, 2023 
Page 9 

 

 
 N-C-1072-40-22-01 WP-TM REVIEW 

 

UV Expansion Report Assessment 

The analysis assumes LiSWA would equip six channels and only seek approval for higher capacity for lamp 
if more than two filter cells are installed. What the Report fails to acknowledge is that if the equipment 
were replaced in four channels (3 duty channels and 1 standby) and the system were re-validated, the 
system would have a capacity of 19.7 mgd – approximately equivalent to eight filter cells. Stantec has 
indicated that the hydraulics would need to be verified to confirm this much capacity could be realized. 
At an estimated cost of $912,000 per channel for equipment installation, eliminating the need to replace 
equipment in two channels could result in $1.8 million in savings. The additional evaluation needed to 
confirm whether the additional capacity could be realized is justified by these savings. 

In addition, the analysis does not consider the benefits of other potential types of UV equipment. There 
are likely some equipment options available that have lower operating costs. However, West Yost does 
not have enough knowledge of the existing system to assess what improvements would be needed to 
accommodate different equipment types. Nevertheless, given the energy use of the UV system is a very 
significant portion of the WWTRF’s operating costs, a lifecycle analysis of a range of UV equipment options 
would be worth considering.  

Secondary Capacity Report Assessment 

In general, West Yost agrees with the analysis presented in this report. The facility has significant storage 
capacity both through the maturation ponds and emergency storage that provides substantial benefits in 
terms of system reliability. The analysis generally considers these benefits when assigning an ADWF 